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Quality Certificate 3.1 - EN 10204:2004 No. 2220153 dated 26/04/2022

SIF

Consignee N¢ 2317/3-2020 No. 11218
Produd name: Reinforcing steel Lot 4

Grade [ Standard [ Type of package [ Thicknessmm | add. Marking ]

B500A DIN 488, SFS 1300:2020

BSOONA NS 3576-1:2005 COIL 96,0 Rolling marking 9/31

K500AB-W EN 10080:2005+5S 212540:2014
mwwnﬂw_m_ QiMw . ation Devigtionfrom the | Riathve. | o
N Batch no. Heat no, C |{sliMn| s Poleu o N| Mo V¥ N | Ceq Bz n_ﬂsm% i mm % nominal cross- | rib area, Yot unit Quantity Mass, tons
o 1 ©; .
Rps.2, Nfmm2 sectional area An,%o, fi
13| 017002630 2202062 | 0:2 016 C01a | 8004|0609 [ 0282 5 18 SRR coils 3 8521
14 [ 017002631 2202066 | 0:0]0.18 C.010 | 0.004 | 0.009 | 5,258 s 3.5 satsiaciory <oils 3 2384
15| 017002533 21311831 1006|018 60111 0003]0008] 0248 B “ satitactory i 3 5556
16 | 0317002634 2110972 |010§0.18 o101 0007100111 9250 611 35 satgactny B 5692
17 | 017002635 2202061 | 0:1§016 0.0121 0,004 9008 6,258 502 3.8 satifactory 1 2868
18 | 017002636 2111822 15091017 901216002 [o012] 0344 585 38 sataxtony 1 2432
19| 017002637 2111825 | 010} 6,17 06091 0,002 | 0011 | 9,298 573 3.6 satisfactoy 1 2318
20| 017002638 2111827 [g1efou 061716003 | 5.010[ 0748 557 35 satsfactory 1 2548
21| 017002640 2201003 [0:01018 0608 | 0,003 | 0,008 | 6.252 587 = SAtTactory 1 2582
22| 017002675 2202981 |01 047 0013 ] 0003] 5011 ] 0,25¢ 574 5 -33 satBfactory 28544
23| 017002677 2202981 [010] 0.7 00131 6,003 [ 9,011 [ 0255 556 E Ll satisfactory 17,986
30 88,548

Pt Pdlicated 1 Qe fiats 6 I effertie Starden
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INSPECTION CERTIFICATE 3.1. - EN 10204 A A | FT2260874
PAGE CUSTOMER DESTINATION REMARKS )
1 EESTI TRAAT OU Léuna tee 10, Loo ——
ORDER DENOMINATION DATE
ST o MEGASA
22/1562/2 AT . e
DIN 488-2 / SFS 1300 / NS 3576-3 / SS B 500 B/ B 500 NC / K 500 C-T ditheges Re and Rm in MPa (N/mm2) MEGASA SIDERURGICA S.L.
212540
Elongation and Agt % C ifa
CAST CHEMICAL COMPOSITION OF THE STEEL IN % OF: MEASUREMENT OF RIBS TENSILE TESTS
N° o LENGTH c P s Cu si Mn N Ceq h c PSC R %Wi Re Rm RmiRe %A Agt BEND-REBEND
20967772 12 6000 0,21 0,016 0,040 0,40 0,17 0,93 0,009 044 097 6.7 36 0,087 1,9 566 676 1,19 233 13,0 s
200677/3 12 12000 0,21 0016 | 0040 0,40 017 093 0,009 044 097 6.7 36 0,087 19 566 676 1,19 233 13,0 s
210407/1 12 12000 0.19 0,013 0,035 0,32 013 0.94 0,009 0,41 0.96 6.7 40 0,085 1,8 550 659 120 229 108 s
21040812 12 6000 020 0,013 0,034 029 014 092 0,009 0,41 094 6.7 38 0.084 23 549 656 1.20 228 15 s
210409/1 12 12000 0,21 0013 | 0034 0,33 015 0,92 0,009 042 0,97 6.7 37 0,087 21 555 663 1,20 22,9 10,8 s
2104101 12 12000 022 0015 | o035 0,33 018 094 0,010 0.44 0.98 6.7 38 0,088 18 579 677 147 231 11,1 s
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